


Contents

Twitter & LEO assembly for SATA HDD Version ........... 1

Twitter Exploded Drawing .............................................. 5

LEO Exploded Drawing ................................................... 6

LEO / Twitter wall mount kit .......................................... 7

i



Twitter & LEO assembly for SATA HDD Version

Twitter LEO

Twitter LEO

1

1. Remove the round-headed screws (M2.5*8) off the top cover on both sides 
    of the chassis. (Fig.1) (Fig.2)

2. Remove the top cover. (Fig.3) (Fig.4)

3. Screw the HDD on the HDD KIT with three 
    flat-headed (M3*4) screws. (Fig.5)

4. Connect the SATA DATA CABLE to 
    the HDD. (Fig.6)

(Fig.1)

(Fig.3)

(Fig.5) (Fig.6)

(Fig.2)

(Fig.4)



6. Plug the SATA DATA CABLE on the motherboard. (Fig.8) (Fig.9)

(Fig.7)

7. Plug the SATA POWER CABLE on the Motherboard. (Fig.10) (Fig.11)

(Fig.8) (Fig.9)

(Fig.10) (Fig.11)

5.Connect the SATA POWER CABLE to the HDD. (Fig.7)

2

Twitter LEO

Twitter LEO



9. Attach the thermal pad on the HDD and avoid the heat-dissipating holes 
    at the same time. (Fig.14) (Fig.15)

8. Screw the HDD KIT on the copper pillars with three flat-headed (M3*4) screws.
   (Fig.12) (Fig.13)

(Fig.12)

(Fig.14) (Fig.15)

(Fig.13)

3

10. Close the top cover. (Fig.16) (Fig.17)

(Fig.16) (Fig.17)

Twitter LEO

Twitter LEO

Twitter

LEO



4

1. Remove the round-headed screws (M2.5*8) off the top cover on both sides 
    of the chassis. (Fig.18) (Fig.19)

(Fig.18) (Fig.19)

Twitter LEO



Twitter Exploded Drawing 

5

NO Name Q'ty

1 2_5-SATA-HDD 1
2 MB 1

3 1
4 1

5 1
6 1

7

TWITTER_BACK-COVER

1
8

TWITTER_BACK-PANEL

1

9

BOTTOM-COVER

1
10

FRONT-COVER-A

3

FRONT-PANEL

TOP-COVER

POWER-LEAD_6G3186-6301-0900
SCREW-BROLLY-M3-4

NO Name Q'ty
11 4

12 8

13 4
14 8

15 1
16 1
17

SCREW-BROLLY-M3-10

2

SCREW-M2_5-6

SCREW-M2_5-3
SCREW-M2_5-4

THERMAL_PAD-60X47X1_25
THERMAL_PAD-60X45X0_5
TWITTER_TOP-BRACKET

 3 

 9 

 10 
 11 

 14 
 16 

 12 

 12 

 6 

 15 

 13 
 17 

 5 

 4 

 2 

 1 

8

7
Dimension: 55(H) x 210(W) x 125.5(D)mm 



LEO Exploded Drawing 

6

NO Name Q'ty NO Name Q'ty

1 2.5" SATA-HDD 1
2 3I270D_M01 1
3 AUDIO_6G6003-0301-0100 1
4 BRIK_HDD-BRACKET_3V700A-2.5" HDD 1
5 COPPER_EXTRUED_M3-18_5 3
6 D89-327-COMPORT_9P-HOUSING 1

7 LEO_BACK-COVER 1

8 LEO_BACK-PANEL 1
9 LEO_BOTTOM-COVER 1

10 LEO_FRONT-COVER-A 1

11 LEO_FRONT-PANEL 1
12 LEO_MODULE-BKT_PW010 1

13 LEO_TOP-COVER 1
14 POWER-LEAD 1

15 PW010 1
16 SCREW-BROLLY-M3-4 3

17 SCREW-BROLLY-M3-10 4

18 SCREW-M2_5-10 8
19 SCREW-M2_5-3 4
20 SCREW-M2_5-4 11

21 SWITCH_RL3-4_ 1
22 THERMAL_PAD-60X47X1_25 1
23 THERMAL_PAD_60X45X0_5 1

24 LEO_TOP-BRACKET 2
25 USB 1
26 1

 1 

 2

 3

 4

 5 

6

 7 

 8

 9 10  11 

 12 

 13

 14

 15 

 16

 17

 18

 19 

 20

 21 

 21
 22 

 23

 24

 25

 26

Dimension: 50(H) x 240(W) x 124(D)mm 

WIRELESS



LEO / Twitter wall mount kit

1. Secure the Wall Mount Kit-A via 4 pcs 4*8 
    Pan-head screw on the bottom side of the case.
   (Fig.2)

1. M 4*8 black flat-head screw x 4 pcs
2. 4*6(B) Pan-head screw x 4pcs ( for 7" Panel PC )
3. 4*8 Pan-head screw x 4pcs ( for Twitter System )
4. M 3*4 dome-head screw x 1 pcs

The Z0028-0023 screw-pack includes (Fig.1) :

Z0028-0023

Wall Mount Kit-C
Wall Mount Kit-B

Wall Mount Kit-A

2. Use 4 pcs M4*8 black flat-head screw to 
    secure the Wall Mount Kit-C on Wall Mount Kit-A
    (Fig.3)

Fig. 2

Fig. 1

Fig. 3

7



3.Secure Wall Mount Kit-B to the wall 
   ( in advance )  (Fig.4)

4. Slide the Wall Mount Kit-C (whole system ) from 
    top to down into Wall Mount Kit-B. (Fig.5)

Fig. 4

5. Screw M 3*4 round-head screw to secure 
    Wall Mount Kit-A with Wall Mount Kit-C. (Fig.6)

Fig. 6

Fig. 5

8




